CT-17-2003 FRI 12:42 PM P. 002/004

3
WILLETT, HOFMANN & ASSOCIATES, INC. > A

CONBULTING ENGINEERS
809 EAST SECOND STREET
CK WILLETT, PE, P.LS. DIXON, ILLINOIS 61021 BERNHARD H. KLINGENBERG, PE., P.L8.
1600 W15 264-3301 FAX 916 204-3385 RONALD J. 8 TEENKSN, P.E, 85,
ROBERT HOFMANN, P.E., 8.E, P.L.8, EMAIL Info@wliistthoimann.oom PRASMNT R
HAR . WEBSITE wwiwwillstthefmann.com PEAEYoR o8 ThaimIANe
THOMAS W. HOUGK, P.E., ALA.
VIO PREVIOSENT
HORETARTREAVAER
DIITTOR OF ARCHITECTURE
JERRY L. HINRICHS, P.E.
VICE PREADMINT
DIRECTOR OF MI'OITAYIDN NN REANS
October 14, 2003 RO sy o P2

NMCM o IPMROMIN‘TAL BHOHERNIG

Illinois Environmental Protection Agency
Bureau of Water
Divigion of Water Pollutian Control
. Compliance Assurance Scction
P.0, Box 19276
Springfield, Illinois 62794-9276

Re:  City of Polo, Illinois
Wastewater Treatment Plant
NPDES Provisional Variance Request

Gentlemen:

On behalf of the City of Polo, we are requesting a provisional variance for their NPDES permit limits
gt the waslewater treatment plant per the application requirements stated in TITLE 35:
Environmental Protection Agency; Part 180: Procedures and Criteria for Reviewing Applications for
Provisional Variances; Subpart B: Applications for Provisional Variances; Section 180.202 b). We
have addressed below the 13 items in Section 180.202 b) on an item by item basis.

1, The provisional variance requested is to waive the CBODy, Suspended Solids and Ammonia
Nitrogen discharge limit and allow the City to discharge settled sewage to the Buffalo Creek for a
period of 45 days, The provisional variance is needed to allow the City to replace the center
column of the rotary distributor mechamsm in their secondary trickling filter process. We

€ t r the 45-da jsion g C 2003 and & end date fi
the provisional vanance of November 27,2003, '

2. The provisional variance is needed to allow the City to replace the center column of the rotary
distributor mechanism in their secondary trickling filter process. The center column allows the
four (4) distributor arms to rotate and discharge the wastewater from the primary clarifier evenly
over the trickling filter media. Currently the operator has to manually rotate the distributor arms
periodically during the day to get a somewhat even distribution over the trickling filter media.

The City of Polo is a small rural community with a population of 2,477 located approximately 13
miles northwest of Dixon, Illinois in southwest Ogle County.

3. The City of Polo wastcwater treatment plant processes approximately 0.313 mgd of domestic
sewage 2 day for treatment and discharge to the Buffalo Creek, The City of Polo operates a
tertiary treatment plant, which includes fine screening, primary settling, a secondary trickling
filter, final settling, a tertiary aerated lagoon, a wet weather flow lagoon, anaerobic digestions

and sludge drying beds,
807 E. SECOND STREET 87 AIRPORT DRIVE 212 THIRD AVENUE UINCOLNSHIRE BUSINESS CENTER
DIXON, ILLINOIS 6102) ROCKFORD, ILLINOIS 61109 STERLING, ILLINOIS 61081 701 ESSINGTON ROAD
815 284-3381 FAX 815 284-3385 815 964-2897 FAX 815 944-28799 815 626-3861 FAX 815 626-5645 JOLIET, ILLINOIS 60435

8157254525




“0CT~17-2003 BRI 12:43 PY P. 004/004

Illinois Environmental Protection Agency
Bureau of Water

Division of Water Pollution Control
Compliance Assurance Section

October 14, 2003

Page 3 of 3

would have to construct additional treatment facilities or haul their wastewater to another
treatment plant with reserve capacity to handle the City’s wastewater loadings, These other
alternatives are neither practical nor economically feasible,

10. The provisiona! variance requested is to waive the CBODs, suspended solids and ammonia .
nitrogen discharge limit requirements of the City's NPDES permit and allow the City to
discharge settled sewage to the Buffalo Creek for a period of 45 days.

visional Vari imits
NPDES Limit Variance Limit
CBODs 10 mg/l 50 mg/l X 75 mg/l
-Suspended Solids 12 mg/l 50 mg/l 75 mg/l
Ammonia Nitrogen 1.4 mg/l (Apr - Oct) 6.4 mg/] 8.5mg/l

2.2 mg/l Nov - Mar) 6.4 mg/l 8.5 mg/l

11. The City has not applied for a provisional variance within the last year.

12. The City operates the wastewater treatment plant in accordance with the requu-ements of its
NPDES Permit No. IL0030449 which expires on October 31, 2004,

13, The Water Pollution Control Board does not have any compliance orders in effect against the
City of Polo.

Please fecl free to call if you have any questions.

Sincerely,

WILLETT, HOFMANN & ASSOCIATES, INC.

BY
Matt Hansen, P.E.
MH:rv
cc: Joff Van Qosten, Mayor
Susie Corbitt, Clerk

Richard Jacks, Alderman
Mike Gauthier, WWTP Operator
File



T0GT-17-2003 FRI 12:42 PM ‘ P. 001/004

st

D™
212 Third Avenu
WILLETT, HOFMANN & ASSOCIATES, INC. Storing, llnole 1081
Consulting Engineers e-mall: wg;;’;gﬁ&%gm com
809 EF?’C'; S§°°g‘é7s“eet Rockford, liinols 61108
P.O. Box 815/884.2897
Dixon, lllinols 61021-0387 e-mall:. wharock@xta.com
Phone: 816/284-3381 Fax: 8§15/284-.3385 :
e-mall: mhanssn@willetthofmann.com Lincolnshire Business Center
webslte; www.willetthofmann.com 701 Essington Road
Joliet, lllinois 80438
815/725-4525

FAX TRANSMITTAL |

DATE: October 17,2003
TO: IEPA ATTN: JayBalmer
FROM: Matt Hansen FAX #: 217.557.1407

NUMBER OF PAGES INCLUDING THIS SHEET 3

REFERENCE: Polo, lllinols
Provisional Varlance Request

We revised the letter to include the start and end date of the provisional varlance and the average
daily and maximum daily limits.

Call if you have any questions.

CONTFIDENTIALITY NOTICE
Thia facsimile transmizsion tnd the documants attachaed to it contain proprietary materals which are eonfidendal and privileged. ‘This document and ll attachmentt are
intended solely for the use of the reciplent identificd. Any discloaure, duplicstion, disscmination or other use of this document and its attschments by snydne other than the
identified reciplent, or his/her agent, la aericdy prohibited  If you are not the Idendfied recipient, these matcrials have been tranemitted to you In error. Ploase eal) us
lnmedistely to araange for our retdevel of these documenta




